PART NUMBER

07119900019

7119900206

07119900800
07119900826
07119900986
07119901456
07119901736
07119902292
07119902398
07119902646
07119902901
07119902993
07119903791
07119904115
07119904152

07119904152A

07119904205
07119904207
07119904247
07119904357
07119904509
07119904527
07119904606
07119904670
07119904689
07119904691
07119904826
07119904911
07119904948
07119904950
07119905198
07119905336
07119905358
07119905428
07119905511
07119905666
07119905680
07119906328
07119907101
07119907129

RUBBER CHICKEN GARAGE

DESCRIPTION QUANTITY

O-RING -73X5,3

FILLISTER-HEAD SCREW - M10X1,25X25

RIVET - 6X25

COUNTERSUNK HEAD SCREW - M10X30
SCREWS

COUNTERSUNK HEAD SCREW - M8X35-8.8-ZNS
BALL PIN

SCREW PLUG

LOCKRING - 14X1

FILLISTER-HEAD SCREW

HEX BOLT - M8X30-8.8-ZNS3

HEX BOLT - M6X50 8.8 ZNS3

WASHER - A6,4-200HV-ZNS3

WAVE WASHER - 8,4X15-ZNS3 5

w
= 01 O

R N OO N WNDNMOONDN

=

HEX BOLT - M10X20-10.9-MK 7
HEX BOLT SS-KIT 1
WASHER 2
WASHER - 4-200 HV-ZNS3 1
WASHER - 5-PA6 SW 7
HEX BOLT - M6X16-8.8-ZNS3 36
FILLISTER-HEAD SCREW 8
HEX BOLT WITH WASHER 40
WASHER - 6-200 HV-ZNS3 3
FLANGE NUT 5
LOCKRING - 100X3 2
O-RING - 58X2,62 1
FLAT WASHER 6
CIRCLIP - 10-ZNS3 3
HEX NUT - M8-05-ZNNIV SI 11
O-RING 5
O-RING 9
BULB - 12V 5W 5
BULB - W3W 10
SCREW PLUG - M18X1,5-ZNNIV 6
LONGLIFE BULB - 12V 21/5W 5
ROLL PIN - 2X36 1
O-RING - 100X4 9
O-RING 6
FIL.HD.SCREW M5X6 SS 96

O-RING -62X2-N-FPM 80 2



07119907450
07119907604
07119907643
07119910342
07119912360
07119912470
07119912471
07119913264
07119913589
07119914053
07119919209
07119919373
07119919705
07119919752
07119921038
07119921438
07119922096
07119924035
07119924324
07119928103
07119928562
07119931015
07119931093
07119931684
07119932030
07119932073
07119932093
07119932096
07119932099
07119932162
07119932841
07119932850
07119932852
07119932872
07119933110
07119933516
07119934034
07119934066
07119934100
07119934186
07119934460
07119934645
07119934650
07119934660

SAUCER-HEAD SCREW
FILLISTER HEAD SCREW
FILLISTER HEAD SCREW
HEX BOLT

HEX BOLT

HEX BOLT

HEX BOLT

HEX BOLT - M5X30-8.8-ZNS
HEX BOLT

HEX BOLT M8X1X30 TANK CAD
SCREW PLUG
FILLISTER-HEAD SCREW
FILLISTER-HEAD SCREW
FILLISTER-HEAD SCREW

HEX NUT - M5-4-ZN

SQUARE NUT

HEX NUT

WING NUT M6

CAP NUT, CHROME - M6-8-CR
COUNTERSUNK HEAD SCREW - M4X16
CSK.FILLISTER HEAD SCREW
FLAT WASHER

FLAT WASHER

FLAT WASHER

WAVE WASHER

SPRING WASHER BLACK - B6-ZN
WAVE WASHER

WAVE WASHER

WAVE WASHER

WAVE WASHER

CIRCLIP

CIRCLIP

CIRCLIP

CIRCLIP

WAVE WASHER - B10-ZNS3
SNAP RING

LOCKRING

LOCKRING
LOCKRING - 17X1
LOCKRING

SNAP RING

FORK BOTTOM PLUG CLIP 81-84
LOCKRING -32X1.2
LOCKRING - 34X1,5

41
21

3D = 00 00 0

38

[ JR =SS

16

91

99

= O
o N b~

a N AN OOONDBMDN

1

(3]

N W W w o Ww

22
25
14



07119936107
07119936112
07119936133
07119936416
07119936439
07119937227
07119937281
07119941433
07119942050
07119943211
07119944651
07119945182
07119947165
07119949632
07119949633
07119951414
07119951440
07119953480
07119963003
07119963010
07119963030
07119963037
07119963041

07119963042A

07119963072
07119963073
07119963130
07119963132
07119963151
07119963200
07119963252
07119963300
07119963308
07119963340
07119963342
07119963384
07119976330
07119977625
07119978279
07119981722
07119981760
07119985005
07119986270
07119987611

TOOTH WASHER

TOOTH WASHER

TOOTH WASHER - A6,4
WASHER - 5.3-140 HV-ZNS
WASHER - 5.3-140 HV-ZNS
COVERLID

COVERLID

ANTI RATTLE PIN

DOWEL PIN

ANTI RATTLE PIN
NOTCHED NAIL - 4X10
SPLITPIN

RIVET - 5X20

RIVET

RIVET

WOODRUFF KEY
WOODRUFF KEY
WOODRUFF KEY

GASKET RING

GASKET RING - A5X7.5-AL
GASKET RING - A6X10-AL

GASKET RING - A6.5X9.5X1-AL

GASKET RING - A8X11,5-AL

GASKET RING - A08X11,5-CU
GASKET RING - A10X13,5-CU
GASKET RING - A10X13.5-AL

GASKET RING - A12X15,5 AL
GASKET RING - A12X16-CU
GASKET RING - A12X17-CU
GASKET RING - A14X18-AL
GASKET RING - A16X20-AL
GASKET RING - A18X22-AL
GASKET RING

GASKET RING - A20X24-AL
GASKET RING

GASKET RING - A24X29-AL

SPARK PLUG - W240T1/W 4 AC

CABLE CLIP
BULB - 12V 2W
GROOVED BALL BEARING

GROOVED BALL BEARING - 16013
TAPERED ROLLER BEARING - 40X17X13.25

BALL
SAFETY CLIP

110

20

N R R WER YA

2

o

= O W W N o O,

40
70
62
30
40

54
18
29
25
93
127

18
11
10

N -2, 9= DN

10

N o=



07119988505
07129902813
07129903445
07129904144
07129904546
07129904879
07129904984
07129905247
07129905279
07129905658
07129906727
07129908142
07129908177
07129934318
07129934319
07129934330
07129934955
07129934961
07129952121
07129952123
07509063576
07512240344
07589058193
07589062376
11009056145
11009056146
11111250156
11111250157
11111250188
11111250214
11111253184
11111255001
11111255285
11111257397
11111262141
11111262904
11111263342
11111263903
11111265195
11111335090
11111335107
11111335108
11111335712
11111337567

NIPPLE

TORX SCREW - M6X16-ZNNIV S|
FILLISTER-HEAD SCREW

BODY NUT - ST4,2-4
STUD BOLT - M6X40

HEX NUT

TORXBOLT

ISA SCREW

ISA SCREW

ISA SCREW

CLIP - 12-ZNS3

STUD BOLT

STUD BOLT

LOCKRING

CLAMPING PLATE - D=6MM
CIRCLIP

PIN

PIN

HOSE CLAMP - L=47-54MM
HOSE CLAMP

BULB - 12V 4W

HYDRAULIC CLUTCH FLUID V10-BLUE 407
LUBRICANT SILICONE 300 - 10G
SEALING COMPOUND DREI BOND 1209 - 30ML
SET: REPAIR KIT FOR OIL CHANGE
SET: REPAIRKIT F OIL COOLER OIL CHANGE
DOWEL PIN - 4X26,8MM
BLIND PLUG - M12X1,5

BLIND PLUG - M8
PROTECTION TUBE - D=15.8MM
PIN

GASKET - 0.5MM

BEARING BUSH BLUE - 0.00
STUD BOLT - M10X275-10.9
O-RING - 11X2
PROTECTION TUBE - D=17.8MM
PIPE - L=38MM

HEX NUT

STUD BOLT - M10X297-10.9
RUBBER GROMMET

STUD BOLT - M10X269

STUD BOLT - M10X247
NON-RETURN VALVE

O-RING -93X2.2

w
(&2 I o

NP, NNRPRP P OPMAELEDNMNMNNOOORLO

N
N

1

(o]

NN N DN OO

22

N RN

37

14

10
12

12

RN R R



11111337576
11111338342
11111338645
11111341357
11111342242
11111460391
11111460392
11111460828
11111744327
11117666292
11117682158
11118523906
11121259819
11121265503
11121336872
11121338361
11121338425
11121338426
11121338715
11121338716
11121341194
11121341784
11121341873
11121460368
11121460463
11121460464
11121460622
11121460623
11121464408
11121464823
11121744330
11121744332
11127650402
11127654223
11127654978
11127672598
11127673086
11127673087
11127677368
11127723216
11131250155
11131338427
11131460425
11141253415

COMPRESSION SPRING - L = 16MM
SHAFT SEAL - 80X100X10
BLIND PLUG - M12X1
SHAFT SEAL - 30X42X7

O-RING -10,5X1,5

O-RING - 15X2,5

O-RING -27,3X2,4

BLIND PLUG

PLUG, BLACK

BUMP STOP - 25X15

VIBRATION DAMPER - M8

SET: OIL-LEVEL CHECK
CONNECTOR - PHM38 - M45X1.5
VALVE SEAT RING INTAKE - D=45,4
WASHER - 3,5 ZNS
CONNECTOR - 94/40 - M42X1.5
SILICONE VALVE COVER GASKET - BLK
GASKET - ASBESTFRE

CYLINDER HEAD GASKET ASBESTOS-FREE
CYLINDER HEAD GASKET ASBESTOS-FREE
CYL. HEAD GASKET, 3 COMPONENTS
O-RING

COVER

PLUG

GASKET

GASKET

GASKET

GASKET

COVERLID - D=14MM

GASKET

CAP NUT - M8-CR

LOCKRING

HEX NUT - M10

INNER HEX BOLT WITH BUSH
RUBBER BUSH

CYL. HEAD GASKET, 3 COMPONENTS
EXTERIOR GASKET

INTERIOR GASKET

OIL COVER LID

SET: GASKET KIT, CYLINDER HEAD COVERS
CONNECTING ROD BEARINGS SHELL
GASKET

O-RING -88X3

HOSE

NN BN

[uny
o

1

iR
PN PAAERLPNNPRPERARARNMNNPMARPODNMNRO

N 6O NO R, P FEPNEPEDNOEFRLDNMNNDN

1

o

Nk, R, NN R

18



11141261193
11141262282
11141262977
11141265394
11141337654
11141338428
11141338429
11141340900
11141340901
11141460466
11141460674
11141460687
11141460809
11141460934
11147659578
11147668216
11151265039
11151337258
11151338430
11151338431
11151338432
11151341813
11151460480
11151460935
11210016132
11211250198
11211335586
11220016759
11221257796
11221262060
11221337093
11240618100
11241254819
11241258460
11241337553
11251256473
11251256477
11251265623
11251335476
11251337398
11251337401
11311250258
11311253188
11311256860

SHAFT SEAL - 12X25X8
SHAFT SEAL - 20X32X8

Sealring 20x32x7

SEAL STRIP

SHAFT SEAL - 28X47X7

GASKET

WASHER-GASKET

OIL COVERLID

OIL FILTER PLUG ORINGS

GASKET

O-RING - 25X2,7

GASKET

SHAFT SEAL - 26X42X5,5/7

BUSH

FILLER PIPE

INTERIOR GASKET

AIRHEAD CRANK CASE BREATHER HOSE
VENT HOSE

GASKET

GASKET

GASKET

VENT HOSE

VENT HOSE

HOSE CLAMP - D=19MM
WOODRUFF KEY

SPROCKET

SPROCKET

HEX BOLT - M10X1

HEX BOLT - M10X1

HEX BOLT - M11X1.5

O-RING - 59X3
CONNECTING ROD BUSH

DOWEL PIN

BEARING SHELL - 0.00
CONNECTING ROD BOLT

SET: REPAIR KIT PISTON RINGS - +0.00
SET: REPAIR KIT PISTON RINGS - D=82
LOCKRING

LOCKRING - A22X1.75

SET: REPAIR KIT PISTON RINGS - 84.8/E8.2/+0.00
SET: REPAIR KIT PISTON RINGS - D=82
TIMING CHAIN - 3/8X7/32

TIMING CHAIN TENSION SPRING
SHAFT SEAL - 7X16X7

AN BRAR RO

N

1

B RN WN -

2

iRy
O Rr P NP EPLPNMNDNMNODNEFRPERLRB~ARERDN

IRy
3 O

WL NWMNOOOOONPMMMEMAENMMOO



11311256861
11311263853
11311265455
11311335576
11311335580
11311335584
11311335588
11311340556
11311341295
11311460923
11318528385
11321250267
11321262907
11321262995
11321340647
11331261712
11331340636
11331341045
11331744328
11331744331
11341250234
11377514007
11411252223
11411253293
11411260182
11411335194
11411335895
11411337536
11411341597
11411460328
11421250285
11421335380
11421337098
11421337575
11421338600
11421338783
11421460845
11427673541
11427719357
11427721779
11428604872
11431337308
11611713432
11627662083

SHAFT SEAL - 7X16X7
HEX BOLT - M8

CHAIN TENSIONER
SLIDE RAIL

TIMING CHAIN

COIL SPRING
CAMSHAFT GEAR

BOLT - L=80

LEFT CHAIN TENSIONER
SHIM - 8,2X14X1,2
RIBBED V-BELT - 4PK582
SEAL

VALVE PUSHROD

SEAL

VALVE LIFTER - D=24

NEEDLE BEARING - 15.5X20X18

NUT

SCREW

SCREW

NUT - M8X1-SW12
INTAKE VALVE - D=42X8.0-45°
O-RING - 30,2X3,0

OIL PUMP STRAINER
ROTOR,OUTER

OIL PUMP COVER
ROTOR INNER

O-RING - 62X2
SUCTION HEAD

O-RING - 22X2,50
O-RING-7-2
O-RING - 13X3.5
O-RING -30.3X2.4

RING

OIL FILTER OIL COOLER
GASKET ASBESTOS FREE
GASKET RING - A12X15.5
OIL FILTER

OIL FILTER

OIL FILTER, BLACK

OIL FILTER

O-RING - 16X2MM
O-RING -25X2

HEX NUT WIHT FLANGE - M8
GASKET RING - C32X40

R W R R R R R R NN

= Juy w
O NN MO

P NP, R, DNMRANRNDN

1

[e)]

W ERLr P O0ON

12

PG

92

W N B~ P WO

17



11731277848
12111243555
12111243848
12111243969
12111244088

12111244088-1

12111351564
12111353640
12111356546
12111357626
12111357627
12111361964
12112306137
12117673277
12118536129
12121243453
12121338145
12121338146
12121342125
12121342641
12121465104
12122343144
12127653771
12127664404
12127681415
12127690603
12127699116
12127726112
12127728634
12128036150
12128036157
12128036160
12129062217
12131243452
12131244426
12131244426
12131341978
12137715853
12141727220
12142325287
12142325293
12311243003
12311244480
12311244642

HOSE CLAMP - 11,1-13,1
CONTACT BRK R50/5-R100RS <78
O-RING

SET: CONTACT BREAKER
NLA IGNITION SENSOR
IGN-PLUG 088 SET
CONDENSER
CONTACTBREAKER PLATE
TENSION SPRING
CENTRIFUGAL GOVERNER
TENSION SPRING
SCREW - M4X6

IGNITION SENSOR

IGNITION SENSOR
PROTECTION CAP

IGNITION WIRE

SPARK PLUG - BOSCH W6DC
SPARK PLUG - BOSCH W5DC
SPARK PLUG - BOSCH FR6DDC
IGNITION WIRE
SPARK PLUG - XR7LDC
SPARK PLUG - 12 NGK D8EA
SPARK PLUG - NGK BKR7EKC
SPARK PLUG - 12 NGK DRSEB
SPARK PLUG
SPARK PLUG - DCPRSE
SPARK PLUG

SPARK PLUG - MAR8B-JDS
SPARK PLUG - NGK DCPR8EKC
RUBBER GROMMET
SPARK PLUG SOCKET
RUBBER GROMMET
SPARK PLUG - X5DC
IGNITION COIL - 6V
IGNITION COIL (EME-AFTRMRKT)
IGNITION COIL

IGNITION COIL
IGNITION COIL - 1 KOHM
O-RING - 18X2

HOLDER

SPACER

BRUSH HOLDER PLATE

SET: CARBON BRUSH SET
ROTOR - 17A

WL MR OO W

12

10

10
12
12

W AN OO -

10

AN

10

=
w N b~

R W NNMNNMNMOORLR R BMANPR



12311341779
12311358130
12311358131
12311464877
12311727756
12317681841
12318002348
12318002349
12318358131
12321243178
12321244409
12321350052
12331357639
12411352527
12411352536
12411459445
12411459567
13110039178
13110042111
13111254083
13111254732
13111254735
13111254738
13111254739
13111254759
13111254760
13111254765
13111254766
13111254767
13111254768
13111254771
13111254774
13111254908
13111254918
13111254920
13111254924
13111254925
13111254932
13111255816
13111255837
13111256353
13111256612
13111257810
13111257812

RIBBED V-BELT - 4PK611
GROUND CABLE
RUBBER MOUNTING
RUBBER MOUNTING
SET: CARBON BRUSH SET
RIBBED V-BELT - 4PK592
FILLISTER-HEAD SCREW
CONNECTOR

RUBBER MOUNT

WIRING SET

VOLTAGE REGULATOR
VOLTAGE REGULATOR - 12 VOLT
WIRING SET

BUSHING

SET: CARBON BRUSH SET
SET: O-RING SET

SET: CARBON BRUSH SET
ADJUSTER

RUBBER GROMMET
DISTRIBUTION PIECE
WASHER

O-RING - 3.2X1.8
CSK.FILLISTER HEAD SREW
GASKET RING

WAVE WASHER

NUT

SPRING CLIP

FLOAT

FLOAT NEEDLE

PIN

CLAMPING SPRING
DIAPHRAGM

TENSION SPRING
SPRING

GASKET RING

GASKET

PISTON

O-RING - 30X2

FUEL PUMP

GASKET RING

GASKET

MAIN JET - 135

JET-2,70

O-RING - 8X2

AN O R R R R R ORRNRRPLPNRRPLR ODNOWR

5
4

©

D 0N = OO O,

10

o N

16

AN ADNOO©OBMR

11

10



13111257815
13111257816
13111257819
13111258050
13111258051
13111259869
13111259870
13111260874
13111260971
13111260972
13111260973
13111261349
13111261350
13111261702
13111261703
13111262428
13111335300
13111335302
13111335306
13111335315
13111335318
13111335320
13111335321
13111335322
13111335324
13111335600
13111335605
13111335606
13111335607
13111335608
13111335609
13111335744
13111335745
13111335746
13111336585
13111336902
13111336924
13111336949
13111337063
13111337361
13111337362
13111337367
13111337370
13111337409

CHOKE BODY RIGHT
CHOKE BODY LEFT

GASKET RING

SET: GASKET SET CARBURETTOR
SET: GASKET SET CARBURETTOR
FILLISTER HEAD SCREW
GASKET RING

RUBBER GROMMET
JET-2,68

MAIN JET - 150
PRE-ATOMIZER

GASKET RING

GASKET

JET-2,66

MAIN JET - 145
MAIN JET - 160
MAIN JET - 170

IDLING MIXTURE SCREW
SPRING WASHER

LEVER

FLOAT NEEDLE

CLAMPING SPRING
NOZZLE NEEDLE
DIAPHRAGM

SLUICE VALVE SPRING
VENTURI

THROTTLE

TENSION SPRING

LEVER RIGHT

THROTTLE LEVER

LEVER LEFT

JET-2,64

SHAFT

THROTTLE

SHAFT

SET: GASKET SET CARBURETTOR
IDLING JET - 45
IDLING JET - 50
IDLING JET - 40
CSK.FILLISTER HEAD SREW
FILLISTER-HEAD SCREW
CSK.FILLISTER HEAD SREW
TENSION SPRING

TENSION SPRING

N OO 60 © »r © K- -

1

W b OO BN IPAEDNPMMPMMNDMO

iR
(o]

N O RN

23

=

=

10

N DO PR DN

18
10
12



13111337482
13111337691
13111337692
13111337889
13111338241
13111338242
13111338692
13231255977
13231256019
13231256295
13231260644
13311460928
13317659120
13531465150
13537700797
13537700800
13541341797
13547694924
13547709426
13641437476
13641730767
13642351881
13711251048
13711341528
13717672552
13717703583
13717706414
13717717842
13718529998
13718534200
13720043524
13721251048
13721251612
13721254654
13721257395
13721258059
13721258060
13721259820
13721335977
13721337105
13721337162
13721338360
13721342355
13721460337

MAIN JET - 165

MAIN JET - 138

NOZZLE NEEDLE

MAIN JET - 142

SCREW PLUG
CLAMPING SPRING
O-RING

CHOKE CABLE

NIPPLE

NIPPLE

CHOKE CABLE

HOSE CLAMP - D=13
CONNECTING SLEEVE
PRESSURE REGULATOR
O-RING
QUICK-RELEASE COUPLING - 180°
O-RING - 52X2
PROTECTION CAP

HOSE RUNNING METER - 6X11 (meter)

O-RING - 7,52X3,51

O-RING - 7,52X3,53

GASKET RING

AIR FILTER ELEMENT - AIRHEAD
AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER ELEMENT

AIR FILTER (PM 1042)LX192
AIR FILTER ELEMENT

SUCTION PIPE RIGHT

RUBBER GROMMET - 42X52X28
RUBBER GROMMET - 49/52X60X23
SUCTION PIPE LEFT

SUCTION PIPE RIGHT

RUBBER GROMMET - 51X60X24
CLAMPING SPRING

BOW

RUBBER VALVE

RUBBER GROMMET - 42X54X29
AIR CLEANER

AIR FILTER ELEMENT

NN BN DM

1

o

R N NODN

105

N N W N
A R, NODNOOERLDN

W WNWWEFELNNRPRr PO, OPMNRPRPRPNONMRERE MDD

(onl
N O



13722345027
16111230031
16111230045
16111230049
16111230603
16111342049
16111342050
16112307360
16112309175
16112309219
16112309228
16112313045
16112313079
16112313574
16116760285
16117657172
16117677883
16117705994
16121116458
16121176918
16121180040
16121233366
16121233366A
16121233368
16121237910
16121238924
16121240060
16121240512
16121455126
16121461576
16122307112
16122307113
16122307114
16131455350
16132307010
16132307467
16141341008
16141341231
16141341232
16141341233
16142305761
16142305762
16142306645
16142306896

AIR FILTER ELEMENT
RUBBER MOUNTING

BUMP STOP

KNEE PADDING RIGHT
GASKET

HOSE RUNNING METER - @ 8X4,5 (meter)
BULK MATERIAL, FUEL HOSE - @ 8X4,5 (meter)
RING

RUBBER WASHER

BUSH

RUBBER MOUNTING
RUBBER MOUNTING
RUBBER WASHER

HOSE CLAMP - 55-80
SCREW CAP

GASKET, FILLER CAP
GASKET

WASHER

HOSE CLAMP - 11,8-13,8MM
HOSE CLAMP - 13,1-15,3
FUEL HOSE - 8X13 (meter)
HOSE CONNECTOR

HOSE CONNECTORS SS KARCOMA PETCOCK NIPPLES
STRAINER

CAP

GASKET

GASKET RING - A13.5X18
GASKET

FUEL FILTER

FUEL PUMP

STRAINER

FUEL TAP LEFT

FUEL TAP RIGHT

HOSE - 1000MM (meter)
HOSE - 1330MM
AIRACCUMULATOR

FUEL SENSOR ORING OILHEAD
FUEL PUMP

VIBRATION DAMPER
STRAINER

DAMPER RING

PUMP OUTLET CAP

O-RING - 45X4

HOSE

O Pr W N -

6

o

R W N OoONEFENDNWOOM

1

P R, NP, RPN OOR,POOWOWOERLRORLEPLPDNERALDNO

) -
N R R BN

RN R R



16142325808
16142325859
16147680379
17111113699
17111152866
17111460497
17111460862
17111460922
17117675523
17121461500
18111238281
18111337234
18121342969
18121457142
18211230432
18211230587
18211233033
18211234721
18211335598
18211336553
18307620549
21211231463
21211231666
21211234035
21211236332
21211242377
21211250288
21211251801
21211338508
21211338722
21211451512
21211454417
21212302200
21212332469
21217670453
21511230108
21511230109
21521020109

21522335061A

23001338597
23001338601
23001341764
23001464048
23007721088

HOSE

FUEL FILTER

FUEL PUMP

RUBBER MOUNTING

WATER HOSE - 880MM

PIPE

HOSE CLAMP - 10MM

HOSE CLAMP - D=12,3MM

COVERLID

HOSE CLAMP - D=12MM - 13,5MM
CROSSOVER

TRANSVERSE PIPE REAR

EXHAUST SEAL

GASKET

PIPE CLAMP RIGHT
EXHAUST HANGER CLAMP LEFT
SUPPORT

NUT - M52X2

CLAMP RING

MUFFLER CLAMP - D=40

HEX NUT WITH FLANGE
FILLISTER-HEAD SCREW - M8X1X25.5-10.9
COMPRESSION RING

DIAPHRAGM SPRING
CLUTCH PLATE - VERSTAERKT
WASHER - A7,4

DIAPHRAGM SPRING

PRESSURE PLATE

DIAPHRAGM SPRING

CLUTCH HOUSING

CLUTCH PLATE

FILLISTER-HEAD SCREW - M7X25-8.8
PLATE

INNER HEX BOLT - M6X20

CLUTCH PLATE - KD-SCHEIBE

SCREW

CuUP

GASKET RING

CLUTCH SLAVE CYLINDER - D=24

SET: GASKET SET FIVE SPEED GEARBOX
SET: GASKET SET FIVE SPEED GEARBOX
SET: GASKET SET FIVE SPEED GEARBOX
SET: GASKET SET FIVE SPEED GEARBOX
SCREW PLUG, MAGNETIC - M18X1,5

a A NN PR N

4

R R, R, NNODNEDN®

= [N
N N

B R R R W WR OWwN R

= N
AN W

W R Rk WRrL R RO

=
W =



23111006124
23111012100
23111230599
23111338596
23111338646
23111340367
23111340370
23111451017

23112322402A

23113038513
23121231566
23121231685
23121232681
23121242522
23121338514
23121338726
23121338740
23121338741
23121340327
23121340807
23121451020
23121451027
23122330135
23122330141
23122352156
23127656018
23127705086
23127709904
23131232079
23131232087
23131232089
23131241484
23131241833
23131241849
23131241872
23131338731
23131464167
23141352153
23202325474
23211020148
23211230081
23211230084
23211230106
23211230440

SHAFT SEAL - 15X24X7
PIN

HEX BOLT

GASKET ASBESTOS FREE
GASKET ASBESTOS FREE
SHIM - 20X28X0,50
LOCKRING - 12X1,1
SEALING COVER
FILLISTER-HEAD SCREW - M6X80
GASKET
SHAFT SEAL - 40X55X7
SHAFT SEAL - 30X45X7
SHAFT SEAL - 40X70X7
SHAFT SEAL - 8X14X4
SHAFT SEAL
SHAFT SEAL - 26.5X40X9
SHAFT SEAL - 16X26X7
SHAFT SEAL - 17X28X7
GROOVED BALL BEARING - 12X28X8
LOCKRING -20X1,75
SHAFT SEAL - 22X35X7
SHAFT SEAL - 16X24X6,5
SHAFT SEAL - 25X40X6
SHAFT SEAL - 10X18X6
GASKET
SHAFT SEAL - 20X35X5
SHAFT SEAL - 20X32X8
SHAFT SEAL - 17X42X7,5
NEEDLE CAGE - 6X23X2
THRUST ADAPTER

ROD

PIN-8 MM

BUSH

SPRING

CLAMP - D=40

Cup

PISTON

SWITCH, REVERSING LIGHT AND IDLE GEAR - M12X1,5
SECUIRNG ELEMENT
CIRCLIP - 17.7X2.0
BUSH

COLLAR NUT - M16X1.5
ROD

FELTRING

N P R R
NN R

NN R R R R R R R R R R NNR R R R RB R R R R

1

o

R AP P OBRNMNEDNODNMEDNMNDNDOR



23211230452
23211230813
23211230961
23211231516
23211231616
23211231630
23211231633
23211232062
23211232086
23211232299
23211232557
23211233425
23211235006
23211242442

23211242996A

23211338793
23211341737
23211451061
23211451074
23211451078
23212302325
23212345222
23212345502
23221030176
23221030259
23221040104
23221234886
23221234889
23221242991
23222325523
23311230687
23311231572
23311231618
23311231639
23311231643
23311232097
23311232599
23311234215
23311234217
23311234219
23311234791
23311242910
23311340363
23311451114

COVER-1.00MM

SHIM - 0.50MM

BEARING BALL CAGE - 6.2X22.5X5.6
DRIVE SHAFT - D=18MM
SHIM - 2.000MM

WASHER

WASHER

BUSH

SNAP RING - A18

BUSH

DRIVE FLANGE

THRUST ADAPTER - D=35,5

SNAP RING

GEAR WHEEL KICK STARTER - Z=14
GEAR WHEEL INT SHAFT X 17, 5DEG
OUTPUT SHAFT

LOCKRING -28X1,3
SHAFT SEAL - 9X15X4

BUSH

BUSH

THRUST ADAPTER - D=37

O-RING - 24,99X3,57

GEAR WHEEL - M 94/7=20

BUSH

BUSH

WASHER

GEAR WHEEL 3RD GEAR

GEAR WHEEL 5TH GEAR - 15°DEG
GEAR WHEEL - 17.5°DEG / D=30
SHIFT GEAR FOR 2ND. GEAR
SHIM - 0.50MM

ROLLPIN

SPRING

SPRING

SELECTOR SHAFT

BUSHING

O-RING - 8X2B
SHIFTING FORK 1ST AND 2ND GEAR
SHIFTING FORK 3RD AND 4TH GEAR
SHIFTING FORK 5ST GEAR

SPRING

SPRING

SHAFT SEAL - 10X22X6

ROLLPIN

N P R R DNERER NORRPRRPRNMNNNRRRRNRRNO®

1

©

O, WWONONRAMNRRRPL,RNRLROORNDRN



23311451119
23311451898
23319056150
23411066102
23411230811
23411232116
23412301391
23412302380
23417650149
23511056124
26111237189
26111242297
27727720938
31412000331
31421230751
31421231314
31421232045
31421232046
31421232059
31421232060
31421232556
31421232655
31421232763
31421233038
31421234396
31421234398
31421234506
31421234509
31421234908
31421235615
31421235620
31421236892
31421237205
31421237213
31421237245
31421238909
31421239039
31421239765
31421240179
31421240651

31421241663.1

31421241666
31421241669
31421241737

FILLISTER-HEAD SCREW
NEEDLE CAGE - 27X33X17

SHIFT KIT AIRHEADS 5-SPD
SCREW

SHIM-1.00MM

BUSHING

SELECTOR ROD - L=90MM
GASKET RING - 12X3

PLASTIC BUSH

SCREW

SNAP RING

DOUBLE HEXAGON BOLT - M8X1X13-10.9
CHAIN LOCK

SEAL RING 22X40X10 FOR SWING
RING

RING

RING

THREADED RING

SET: RING - SATZ

SCREW PLUG
BUSH

SHAFT SEAL - 36X46X7.3
WASHER

FELT

CuP

COVER

RING

RING

RUBBER BOOT
RUBBER GROMMET
RUBBER GROMMET
HANDWHEEL

CuUP

FELT

O-RING - 22,2X3
CAP

SNAP RING

COVER

WASHER - 31.5X45X2.5
LUG BLACK

TYPE Il FORK BOTTOM PLUG ORING
RUBBER BOOT

RING

INTERMEDIATE RING

[EEGY
o o

00 UGN EFE NMNNPAPMBENDNMNMONMNDNDNMNREONPM

= =
N O W o

o)
QN

O NG N N N NN

=
M~ 00 O

QU

39



31421242262
31421242645
31421451478
31421452011
31421452013
31421452141
31421452448
31421454815
31421454962
31421457133
31421458064
31421458067
31421458075
31421458078
31421458231
31421458254
31421458341
31421458474
31421458477
31422000381
31422000384
31422301607
31422301724
31422310344
31422310345
31422311988
31422312033
31422312036
31422312163
31422312710
31422312714
31422314133
31422330054
31422330541
31422330996
31422332056
31422333753
31427663941
31429963486
31429963490
32711453247
32711453248
32712303041
32712332580

HEXAGON NUT - M28X1.5

VALVE WASHER
SHAFT SEAL - 41,4X51X6
GASKET RING - 18X3.5

GUIDE RING

RUBBER RING

BASE

CAP

O-RING -27X2

CAP

SHAFT SEAL - 40X52X10

SNAP RING

O-RING

LOCKRING
GASKET RING - 12.7X18X1.5

GUIDE RING, LEFT

SHAFT SEAL - 38.50X48X7

SHIM

O-RING - 5,28X1,78

CAP

BUSH

TURN INDICATOR HOLDER, BLACK, LONG
GUIDE SUPPORT

Cup

GASKET

SHAFT SEAL

PAN-HEAD MACHINE SCREW, BLACK - M12X35-8.8-DTDS
FILLISTER-HEAD SCREW - M8X55
SCREW PLUG - M10X1X8

GASKET

O-RING

COVERING CAP

O-RING

CAP - D=35MM

COLLAR NUT - M14X1,5 MK

SCREW

SET: RING - SATZ

TAPERED ROLLER BEARING - 28X52X16
GASKET RING - C42X49

GASKET RING - C45X52

O-RING - 10X3

O-RING - 12X1,5

HANDLEBAR HEATED GRIP, CHROME
FILLISTER-HEAD SCREW - M8X50-8.8ZNS KL

N B R =
m O N DM O R~ O

R OONDNMNNMNMDMMPMMOWMAEEENMNNMEBMANDN

1

IS

NP, NWEFRNRPR,PMMBPARPOERNMNNMNEDNMEDN



32712351511
32721230407
32721230871
32721230874
32721231610
32721232463
32721232514
32721232516
32721232662
32721232668
32721233307
32721233550
32721234850
32721234854
32721237811
32721237812
32721238378
32721238380
32721242547
32721242624
32721451975
32721454245
32721454474
32721457036
32721457050
32721457081
32722072223
32722302356
32722302357
32722302368
32722302372
32722310747
32722310784
32722332037
32722333065
32727657148
32727665445
32731230037
32731230038
32731230040
32731230041
32731233254
32731234400
32731234515

COUNTERSUNK HEAD SCREW - M8X30
RUBBER GRIP LEFT ROUND

WAVE WASHER

LOCKING BOLT

FELT RING

CAMDISC - 38MM

SLEEVE

KNURLED HEAD NUT - M10X1

BUSH

CSK.FILLISTER HEAD SREW

HANDLE

NIPPLE HOLDER - D=10MM

HAND LEVER RIGHT

CABLE ADJUSTER
RUBBER GRIP LEFT SQUARE
RUBBER GRIP SQUARE RIGHT
CAMDISC - 33MM

SCREW

RUBBER BOOT

O-RING

CAP

COUNTERSUNK SCREW - M5X15-ZN-SW
PISTON - D=14MM

CAM DISC - 36MM

COVER

CAM DISC - 40MM

WEDGE

PISTON - D=13MM

PISTON - D=16MM
HANDLE UNIT, RIGHT - D=15MM
PISTON - D=15MM
HANDLE UNIT, RIGHT - D=14MM

SET: CYLINDER WITH PISTON - D=13MM
REPAIR KIT, PISTON, ANODIZED - D=20MM
COUNTERSUNK HEAD SCREW - M4X16
HANDBRAKE LEVER, BLACK
MAINTENANCE KIT, PISTON - D=13MM
Cup

CupP

NIPPLE

CLUTCH CABLE - L=1345MM
GROMMET

BRAKE CABLE ASSEMBLY - L=653MM/D=6
BRAKE CABLE ASSEMBLY - L=1260MM/D=6

[Co]
O R PR PR R NR P RPRNMNNMNRNRRRRRERNDN

R R R R R O0OBNNRRDNRRRRNMNNNRRONRR



32731234857
32731235739
32731235809
32731236611
32731236613
32731236614
32731236616
32731236617
32731236644
32731237694
32731240800
32731240817
32731242014
32731242125
32731242127
32731242128
32731242132
32731242135
32731242138
32731242139
32731242495
32731242593
32731242594
32731342256
32731454582
32731454583
32731454584
32731454585
32731454605
32731457378
32732301342
32732324957
32732324958
32732324959
32732325866
32732331055
32737660229
32737692563
33111236826
33111238838
33111241257
33111241620
33111451988
33111452062

BRAKE CABLE ASSEMBLY - L=659MM/D=7
BRAKE CABLE ASSEMBLY - L=619MM/D=7
BRAKE CABLE ASSEMBLY - L=679MM/D=7
ACCELERATOR BOWDEN CABLE -L=1113MM
ACCELERATOR BOWDEN CABLE - L=1096MM
ACCELERATOR BOWDEN CABLE - L=1135MM
ACCELERATOR BOWDEN CABLE - L=1108MM
ACCELERATOR BOWDEN CABLE - L=1026MM
HEX NUT

CLUTCH CABLE - L=1495MM
CHOKE CABLE - L=749MM

CHOKE CABLE LEFT - L=459MM

CABLE ADJUSTER

ACCELERATOR BOWDEN CABLE - L=770MM
ACCELERATOR BOWDEN CABLE - L=765MM
ACCELERATOR BOWDEN CABLE - L=675MM
ACCELERATOR BOWDEN CABLE - L=487MM
ACCELERATOR BOWDEN CABLE - L=517,5MM
CHOKE CABLE, BOTTOM - L=487MM

CHOKE CABLE RIGHT - L=531MM

CupP

CHOKE CABLE - L=671MM
CHOKE CABLE - L=764MM

ACCELERATOR BOWDEN CABLE
ACCELERATOR BOWDEN CABLE - L=1027MM
ACCELERATOR BOWDEN CABLE - L=987MM
ACCELERATOR BOWDEN CABLE - L=1158MM
ACCELERATOR BOWDEN CABLE - L=1118MM
CHOKE CABLE LEFT - L=412MM
ACCELERATOR BOWDEN CABLE - L=1142MM
PROTECTION CAP
CLUTCH CABLE - L=1436MM
CLUTCH CABLE - L=1410MM
CLUTCH CABLE - L=1386MM

CuUP

CHOKE CABLE

ACCELERATOR BOWDEN CABLE

BOWDEN CABLE, THROTTLE VALVE, LEFT - L=200MM
BLIND PLUG - D=14MM

SCREW PLUG WITH VENTILATION - M18X1,5
O-RING - 171,1X2,62

PIN

CAP

THREADED BOLT - M10-8.8-ZNS

B RO Rr R R WONNRRRRRPRPNORRRNRLNRLRNR,RONNMDMNDRDN

2

o

N NP DNRPRP R ONDNPA



33111454606
33112301760
33112302163
33112311096
33112311097
33112332603
33117665055
33117665838
33117674872
33117679864
33117695218
33117695219
33117698132
33117699866
33117705854
33117720235
33117722797
33117722800
33117722888
33117722890
33117727059
33118560809
33121230244

33121230244-A

33121230247
33121230256
33121231542
33121232927
33121233302
33121233528
33121236998
33121241682
33121241938
33121242211
33121242739
33121450497
33121451188
33123004337
33123004343
33127663482
33171230296
33171230297

O-RING

PIPE

BUSH - D=15,8MM/L=24MM
GASKET ASBESTOS FREE
GASKET ASBESTOS FREE
O-RING - 126X2,5

COVER

SHAFT SEAL - 35X47X7
ASSEMBLY RING
SHAFT SEAL - 80X100X9
O-RING - 138X2,62

O-RING - 11,2X1,8

NEEDLE BEARING - 32X16X3,5
AX BEARING - 62X25X25,4

OIL DRAIN PLUG - M12X1-ZNNIVSI
GROOVED BALL BEARING
GUIDE RING

SHAFT SEAL - 75X90X8,5
SHAFT SEAL - 35X47X7,5
SHAFT SEAL - 59,8X75X8
BACKUP RING

FILTER

NEEDLE BEARING - 15X32X17
INNER RACE ONLY NPN
ANGULAR BALL BEARING - 3305-DA
LOCKWASHER /5
SHAFT SEAL - 28X55X9

SCREW

GASKET RING
SHAFT SEAL - 65X85X10
NEEDLE SLEEVE - 15X30X18
NEEDLE BEARING - 35X50X20
SHAFT SEAL - 85X110X10
GROOVED BALL BEARING - 85X120X18
NEEDLE BEARING - 32X47X24.5
NUT - M24X1,5

TAPERED ROLLER BEARING
GASKET RING - 30X42X7

SEAL RING 65X85X10 CROWN WHEEL
SHAFT SEAL - 85X110X10

CAP

TENSION STRAP - D=82

33171230297as STAINLESS SCREWS

33171230304

RUBBER COVER

R N R N RN R

1

[N

= 00N O - N

1

=

O R B OO0 NEFENEFPEF MNP EFEPRW

100

NP, P, BADNMNNMNMNEFE ONRKRL OOW

[uny
N —»r O



33171237789
33171239812
33171241546
33171242296
33171452504
33171458068
33171458197
33171458346
33171458495
33172311074
33172311091
33172311098
33172311528
33172312249
33172335118
33172335139
33177659174
33177674574
33177674694
33326768900
34111231469
34111232513
34111233020
34111233120
34111233125
34111233317
34111238061
34111454653
34111454724
34111458211
34112301359
34112301705

34112301705A

34112310493
34112311079
34112314887
34112331175
34112331177
34118534183
34211237234
34211238059
34211242791
34212310782
34212311082

NUT

COVER

TAPERED ROLLER BEARING - 40X17X17
WAVE WASHER

RUBBER BOOT

TENSION STRAP - D=94MM

TENSION STRAP - D=85MM

TENSION STRAP - D=83MM

RUBBER MOUNTING

PIVOT PIN, LEFT

NEEDLE BEARING - 10X32X17

GASKET ASBESTOS FREE

RUBBER BOOT

RUBBER MOUNTING

PIVOT PIN

CABLETIE - L=450MM
SHAFT SEAL - 50X62X5

ISA SCREW - M10X55 10.9ZNS3
COVER
SELF-LOCKING HEX NUT - M10-10 ZNS3
O-RING

SPRING

WASHER

O-RING

DUST CAP - ATE

PROTECTION CAP

CUP - ATE

COVERING CAP - 20 3254.32

SET: BRAKE PADS KIT

SET: REPAIR BRAKE CALIPER - D=48MM
SET: REPAIR KIT, BRAKE PADS - ATE
SET: REPAIR BRAKE CALIPER - D=38MM
REBUILD KIT 38mm ATe CALIPER

SET: REPAIR SET BRAKE CALIPER
BRAKE SHOE ASBESTOS-FREE
ROLLPIN

SET: BRAKE PADS KIT

SET: REPAIR KIT, BRAKE PADS

SET: SET OF BRAKE PADS, SINTERED METAL
SET: REPAIR BRAKE CALIPER - D=38MM
SET: MOUNTING PARTS - BREMBO
SET: REPAIR KIT BRAKE MASTER CYLINDER - D=14,29
PAIR: BRAKE SHOE - 2 STCK.

BRAKE SHOE REAR UPPER

A DN R PR IR

= [N
o r N

R AN OO EFRLREFEPDNMNNDMNONDN

1

o

PR R R OREL,NORL,DANNNN

100

= W

13

N



34212311083 BRAKE SHOE REAR LOWER 1
34212330021 COUNTERSUNK HEAD SCREW - M8X20 TUFLOK 1
34212330311 REPAIR SET BRAKE CALIPER - D=26/28MM 1
34214044141 PIN 3
34217657025 SET: BRAKE PADS KIT 1
34311234470 FLUID CONTAINER 1
343112344707 O-RING FOR BRAKE FLUID RES. 1
34311234924  SET: REPAIR KIT BRAKE MASTER CYLINDER - D=14MM 1
34311234927 SET: REPAIR KIT BRAKE MASTER CYLINDER - D=17MM 1
34321232405 BRAKE PIPE LEFT 1
34321233159 GROMMET 1
34321234629 GROMMET 1
34321235736 BRAKE HOSE - L=362MM 2
34321236259 HOSE 252
34321237259 GROMMET 5
34321241565 BRAKE HOSE - L=425MM 1
34321241568 DISTRIBUTION PIECE 7
34321242205 HOLLOW BOLT 5
34321242308 RING -5 17
34321242767 BRAKE PIPE 3
34322312691 BRAKE PIPE 9
34511458408  SHIM-0,300MM 2
34511458494 FILLISTER-HEAD SCREW - M5X14 2
34512310338 SHIM - 0,400MM 3
34512310339 SHIM - 1,000MM 2
34527708523  O-RING - 15X2 5
35211230360 GASKET RING - 14X22X1.50 1
35211457605 GASKET RING - 12X1 2
36132302339 CONICALRING 1
36311230322  COMPRESSION RING 3
36311231701  SHAFT SEAL 20
36311232523 GASKET 2
36311233247 SHAFT SEAL - 36X22X8 1
36311235833  SHAFT SEAL 1
36311240238  SHAFT SEAL - 22X40X7 10
36311242854 BALL BEARING - 17X40X12 3
36311450859  GROOVED BALL BEARING - 25X47X12 5
36311450967 GROOVED BALL BEARING - 25X47X12 2
36311451791  SHIM-2,000MM 2
36311452114  WHEEL BOLT - M12X1,5 2
36312310973  GROOVED BALL BEARING - 25X52X20,6 2
36314038157 RING COVER 2
36317653064 VALVE - D=15MM 2
36321452748  VALVE - D=8MM 2



4043467000

46511231084
46511234785
46511235638
46521233087
46521234514
46521235511
46521236282
46521236522
46521236528
46521241597
46521454158
46522301583
46522301704
46522302046
46522302049
46522331805
46531230219
46531231646
46531242335
46541235467
46542300088
46542315618
46612308593
46621230798
46622307857
46627652556
46631233608
46631233609
46631233610
46631233909
46631235499
46631235508
46631235510
46631236510
46631238546
46631238852
46631240627
46631240828
46631451581
46631453144
46631455255
46632307841
46632309458

LARGE PAN HEAD SCREW
RUBBER BUFFER
PROTECTION CAP - M8
PIN

SPACER

TENSION SPRING

HEX BOLT

TENSION SPRING - L=97MM
CAP

BUSH - 11MM

SHACKLE

COUNTERSUNK HEAD SCREW - M10X50-8.8

TENSION SPRING - L=143MM
BUSH - 13,5MM
COUNTERSUNK HEAD SCREW - M10X30
HEX NUT - M10-12

TENSION SPRING - L=111MM
TENSION SPRING

TENSION SPRING

TENSION SPRING

SUPPORT SHACKLE

LOCK

PROTECTION CAP BLACK
WASHER - 10X4,6X1,5-SW
RUBBER WASHER
PLUG-INNUT-5,1

FILLISTER HEAD SCREW - M6X25-A2-80
PIN

CAP

GROMMET

EXPANDING RIVET
WINDSHIELD - GLASKLAR
EDGE PROTECTION - L=800MM
WASHER

GROMMET
BLIND PLUG - D=21MM

RING

CAP

ROD

GRID

RUBBER GROMMET
CLAMPING

PIN

OVAL-HEAD SCREW WITH WASHER

[EEY
CORARRNRERLRRLRANDN

N », P OON

2

R NP WORFRL ONEDNONRL P, ®

N = IRy
a oo AN W W O O

N 00 00 B kr W



46632313314
46632313439
46632313591
46632317388
46632317389
46632325999
46632347012
46637657650
46637658638
46637661851
46637661852
46637686746

466394690A831

46711234660
46711235428
46711242046
46711454887
46712302079
46712302080
51141236624
51141335268
51161236024
51161236026
51161242559
51161452417
51161452421
51161459064
51161828956
51162302177
51162302178
51162308645
51162309607
51162328287
51167681592
51212315250
51251233553
51251233554
51251243273
51251243277
51252307166
51259062680
52531234426
52531234427
52531236128

OVAL-HEAD SCREW WITH WASHER - M5X16 SW
OVAL-HEAD SCREW WITH WASHER - M5X20-ZNS SW
LOCK

PIN - 30MM

BUSH

FLANGED CAP SCREW - M5X20 SW

BLIND RIVET NUT, FLAT HEADED - M5
FILLISTER HEAD SCREW - M5X14
FLAT NUT - M5

GASKET LEFT

GASKET RIGHT

BADGE - D=70MM

BLACK NYLON SCREW KIT

FOOTREST PAD

FOOTREST RUBBER, ROUND

FOOTREST PAD

BUSHING

CLAMP - BLACK

BRACKET BLACK

NOTCHED NAIL

TYPE PLATE

MIRROR, CHROME-PL., LONG, RIGHT - M8X26
MIRROR, BLACK, MATTE, LONG, RIGHT - M8X26
MIRROR, BLACK, MATTE, LONG, RIGHT - M8X35
MIRROR, BLACK, SHORT, LEFT - M8X26

BUMP STOP

SUSPENSION

PIN

MIRROR, BLACK, LONG, LEFT - M8X26
MIRROR, BLACK, LONG, RIGHT - M8X35
FILLISTER-HEAD SCREW

WAVE WASHER - D=8,4/12,5

NUT - INBUSMUTTER M8

RUBBER GROMMET

SET: KEY HEAD ILLUMINATED

STANDARD KEY (BLANK) - RUNDVARIANTE
KEY

IGNITION/LIGHT SWITCH

DUAL SEAT LOCK

LOCK CYLINDER WITH KEY

STANDARD KEY (BLANK)

SYNTHETIC STRIP

GASKET

BUMP STOP - H=10

W R WRrR R R DNMNNRRRRPRORRRNWRRRRRDNRNNRERORNONRERRERNENDAENRWNDN



52531240196
52532313563
52537686464
61111243195
61111243521
61111243646
61111350636
61121243216
61121243224
61121243473
61121243523
61121244176
61121244475
61121357591
61131244090
61131244464
61131352095
61131357903
61131372033
61131372526
61138080160
61138760138
61211230392
61211233028
61211233073
61211233457
61211243530
61211243562
61211243943
61211459087
61211459734
61212306299
61217671334
61311243097

61311243097A

61311243207
61311244070
61311244071
61311244392
61311244832
61311351646
61311351662
61311351799
61311353684

PLATE - 100 RS

CIRCLIP

BADGE - D=60MM

ENGINE WIRING HARNESS

WIRING HARNESS SECTOR CHASSIS
ENGINE WIRING HARNESS

ENGINE WIRING HARNESS
BATTERY CABLE (PLUS POLE)

WIRE CHARGING CURRENT
BATTERY CABLE (PLUS POLE)
WIRING TRANSMISSION-SWITCH
WIRE IGNITION COIL

BATTERY CABLE NEGATIVE

WIRING ADDITIONAL INSTRUMENTS

WIRING HARNESS, BRAKE LIGHT SWITCH, FR

RUBBER GROMMET

RUBBER GROMMET

PLUG HOUSING - 2-POLIG

BODY NUT - M5

FUSE BLUE - 15A

RUBBER GROMMET

FUSE - 8A

TENSION STRAP

RUBBER MOUNTING

BATTERY HOLD DOWN

RING NUT

RUBBER MOUNTING

TENSION STRAP

HOSE CONNECTOR

BUMP STOP

SCREW - M6X178

HOSE - 1000 MM
EXTENSION-ANGLE PIECE FOR BATTERY
SWITCH

SWITCH

STARTER RELAY

STOP LIGHT SWITCH

CAP

HAZARD WARNING RELAY
AGNITION CONTROL UNIT BRACKET
CAP

STOP LIGHT SWITCH

OIL PRESSURE SWITCH - 0,2 -0,5/M10X1
STOP LIGHT SWITCH

(e)]

10

N = [N
O N O N O -

N NDNDNRPRP R, OWOWPAARL OWNMNEREDNRRPR DMV

2

N

PR NP, R P R R R WL R R



61311355262
61311358194
61311373588
61311459008
61311459030
61311459569
61311459588
61312305729
61321244411
61321358198
61321459319
61328048118
61337163974
61361389105
61367727672
61367924276
61368373700
61681386662
62111356714
62121244426
62121357731
62121357732
62131243100

62131243100A

62131243518
62131243642
62131357868
62142306126
62142306127
62148081725
62148680130
62148680131
62211459196
62211459252
62217670749
63121351651
63121354619
63121356402
63121356403
63121357468
63121357504
63121369833
63137655661
63211244025

GASKET RING - A12.2X20X2-AL
HAZARD WARNING RELAY
MINI-RELAY

STARTER RELAY

GASKET RING

SWITCH

BRAKE LIGHT SWITCH FOOT BRAKE
FRONT STOP LIGHT SWITCH
RELAY

RELAY

STEP PLATE

KEY - KUNSTSTOFFGRIFF
HORN - 510HZ

RELAY IN ZINC YELLOW
MINI-RELAY

MINI-RELAY CONTACTOR

RELAY, MAKE CONTACT, WHITE GREEN

HOSE CLAMP - D=24MM
BULB SOCKET

NLA BULB SOCKET
SPEEDO CABLE
REVOLUTION COUNTER CABLE
GASKET RING

GASKET RING

NLA BULB SOCKET
HOLDER - BLACK

HOLDER - BLACK

BULB - 12V 3W

BULB - 12V 1,7W

BULB SOCKET

BULB SOCKET

BULB SOCKET

BUSH

ABSORBER

RUBBER GROMMET - 8X18X12MM
SUPPORTING RING

BULB - H4

SUPPORTING RING

GASKET

CLIP

WAVE WASHER -22,5/30
JOINT SLEEVE

OVAL HEAD SCREW - M5X25
REAR LIGHT

P R NNNMNNR PR PR

1

N

P PN ODNNPEPERPRPNEPRPNPRPRPOPOCOR,EFPRPOONDN

1

N ANNR R ORNDRLS MO

=
N



63217160780
63217160789
63217160790
63217167000
63231243442
63231243445
63231243446
63231352944
71111230685
71111237858
71111239258
83300401703
83300491256
83300495448
9263K166
C0550
C0600
Cw200
CW252
Cw300
FOH-1A
FP51299T-3
MB18110
MB98580
MPPJIX05012
61311243403

BULB - H7/55W

BULB - P21W/12V/21W
LONGLIFE BULB

BULB-12V 1,2W

TURN INDICATOR - OLSA
LENS - OLSA

GASKET - OLSA

BASE

SET: TOOLKIT
HOOKWRENCH

VALVE EXTENSION

JACKING SCREW

CLAMP

OIL FILTER WRENCH

ORING 6MM IDX2.0 THICK VITON
DISTRIBUTOR CAM LUBE
SPLINE LUBE / LUBE477
GEARBOX DRAIN
GEARBOXDRAIN

ENGINE DRAIN

FORK SEALKIT

LOCKTITE LB8008

FINAL DRIVE GASKET SET 1970-80
FUEL TAP REBUILD KIT GERMA
INT SEM PAN HD

CLUTCH SWITCH

RN R R R R R R R R B R R R R R 00N WR O O R~k N



